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SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm
.
T ra S il A mmad] ||| 50 g6 s, PP,
——— ~ s i e b ———— N —— = il
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.01348 MHz -53.32 dBm -40.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.30935 MHz -53,57 dBm -40.57 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -50.59 dBm -37.59 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.73316 GHz -54.14 dBm -41.14 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99766 GHz -53.64 dBm -40.64 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.04440 GHz -53.,55 dBm -40.55 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70218 GHz -43.60 dBm -30.60 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7421% GHz -44.,03 dBm -31.03 db
9.000 GHz 13.000 GHz 1.000 MHz 12.77228 GHz -50.74 dBm -37.74 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.74378 GHz -50.46 dBm -37.46 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49725 GHz -44,71 dBm -31.71dB 13.000 GHz 19,500 GHz 1.000 MHz 12.49175 GHz -45.05 dBm -32.05 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
Date: 11.MAR.2025 10:26:34 Date: 11.MAR.2025 10:30:33

Highest Channel / QPSK

Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém T
Ao
50 db: . - — e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 926,55922 MHz -53,66 dBm -40.66 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.73778 GHz -54.27 dBm -41.27 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92054 GHz -48.24 dém -35.24 d8
3.000 GHz 9.000 GHz 1.000 MHz 3.78218 GHz -42.,96 dim -29.96 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,75828 GHz -50.74 dBm -37.74 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49675 GHz -45.01 dBm -32.01 d&
i
JL J -

Date: 11 MAR 2025 10:37:42

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24321
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s=aranas. FCC RF Test Report Report No. : FG521816B
Frequency Stability
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MFHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0109
40 Normal Voltage 0.0094
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0079
PASS
-10 Normal Voltage 0.0032
-20 Normal Voltage 0.0092
-30 Normal Voltage 0.0112
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0064
Note:
1. Normal Voltage = 3.92V. ; Minimum Voltage = 3.6V. ; Maximum Voltage =4.53 V
2. The frequency fundamental emissions stay within the authorized frequency block.
Sporton International Inc. (ShenzZhen) Page Number : Ab6 of A158

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24321




s=aranas. FCC RF Test Report Report No. : FG521816B
LTE Band 12
Peak-to-Average Ratio
Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.36 6.09 6.41 PASS
Sporton International Inc. (ShenzZhen) Page Number : A7 of A158

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24321



s=aranas. FCC RF Test Report Report No. : FG521816B

LTE Band 12 / 10MHz / QPSK LTE Band 12 / 10MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
= e
R T
R g [
o = o e
<
=, \.
S -
I
0.0 0. “
\; 5
hS ‘\
1E- < E
3
3 \
v Y
1 1 |
1E 1E
i §
1
| |
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% | Mean | Peak | Crest | 10% | 105 | D% | Do |
Trace 1 [ 2185 dem 28,04 dbm 5.20 d8 2.45 0B .45 0B 5.36 0B 5.86 08 Trace 1 [ 2135 dem | 28,25 dbm 5.90 d8 3.10 d8 5.01d8 5.09 d8 5.64 0B
— _— | e——— e e ——
| BERREEE I ) [ SRR

LTE Band 12 / 10MHz / 64QAM
Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db
o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view
e
[
N =
\
0.0 5
3
\
1E-
=
A}
h
1E
\r
i
|
CF 707.5 MHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa% | op.o1% |
Trace 1 20,32 dBm 27.93 dBm 7.61 d8 3.19 dB 5.28 dB 6.41 dB 7.19 dB
— _—
| BERREEE I )

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24321
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saronas. FCC RF Test Report

Report No. : FG521816B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 1.28 3.00 2.96 4.96 4.90 9.79 9.73 - - -

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : R9C-OP24321

Page Number

: A59 of A158




SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.78 dBm)| MI[1] 15.89 dBm
707.92940 MHz 707.87760 MHZ]
= —ndi 26.00 dB @ ndB y_ 26.00 dB
04 s I L R AN 1.272700000 MHZ, 04 N A Bl T 1.275500000 MHZ|
Qfactor | 555.8 i Q factor 555.0
o 7 C 0 7
Ty / 2z
-10 df r -10 de —-
, / N
20d : =N 20d - =7
P b b e e N
&0} 30
40 d -40 de
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 707.3234 MHz 15.78 dam nd@ down 1.2727 MHz ML 707.8776 MHz 15.89 dam nd@ down 12755 MHz
T 1 706.8678 MHz -10.20 dBm nd8 26.00 dB TL L 706.8566 MHz -10.23 dbm n 26,00 d8
T2 1 708.1406 MHz -10.21 d8m Q factor 555.8 T2 1 70B.1322 MHz -10.08 dém Q factor 555.0
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.05 aBm| LY 17.02 aBm
706.57690 MHz M1 706.60690 MHZ]
20 20
P ng 26.00 dB o ndB, 26.00 dB
04 -~ T T Ty e \‘ 2.997000000 MHZ, 104 [ B el e 2.955000000 MHZ|
Q factor 235.8) / Q factor \ 239.1
/ /
/ { \
o4 0d
Tf T \»
0 d ¥ 0d y ;
] N
20d F — F = =
= N T ~
G| -
40 d 40 d
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 706.5760 MHz 17.05 dam nd8 down 2,307 MHz ML L 705.6060 MHz 17.32 dam nd8 down 2,955 MRz
T 1 705.9955 MHz -8.66 dBm nd8 26.00 dB TL L 706.0135 MHz -8.35 dBm nd8 26,00 d8
T2 1 708.9925 MHz -9.29 dam qQ factor 235.8 T2 1 70B.9685 MHz -8.51 dam qQ factor 239.1
L U J wa L JU J L]

Date: 10.MAR 2025 15:06:01

DCate: 10.MAR.2025 150644

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 13.92 dBm)
708.63900 MHZ]
20 A 20
(1) 26.00 dB di! 26.00 dB
o I PR V) o o PR NPT, 4.955000000 MHZ 104 P AN, | Lty 4.895000000 MHZ,
i Q factor M\l 143.0 ; Q factor \ 144.8]
0 d £ LN 0 d J |
/ \ v
T k2
10 df = -10 di ‘>‘i ‘,
/ \ /
204 - \ 20d \
7 ¥ " 7 5
P S N L., e ﬂ
FANAY, [ [T v | PA o
= s &
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.389 MHz 15.23 dBm nd@ down 4.955 MHz M1 70B.639 MHz 13.92 dBm nd@ down 4,895 MHZ
T 1 705.032 MHz -10.53 dbm nd8 26.00 dB TL L 705.032 MHz -11.92 dam 26,00 d8
T2 1 709.988 MHz -11.04 d8m Q factor 143.0 T2 1 709.928 MHz -11.85 dam 144.8
L U J wa L JU J L]

Date: 10.MAR 2025 15:32.44

Date: 10.MAR.2025 153323

Sporton International Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-0OP24321

(Shenzhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

i trum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.88 dBm) ™M1[1] 16.14 dBm)
2 708.2790 MHz N o 708.2390 MHz,
= X nds 26.00 dB @ - ¥ nde 26.00 dB
o e T i e 9.790000000 MHZ 04 0 T el it Wit T AR WL 9.730000000 MHZ]
B 7 Q factor \ 72.3 b Q factor \ 72.8
0 dom: : | 0 dam [ )
] / ]
¥ | ¥ %
-10 dBm ’ T -10 dém 7 ‘
i \ \
\ /
20 dBm f . 20 dem y LS ~
e A . . R N RV NS, SR
AT BB = caordm<
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.279 MHz 16.88 dam nd8 down 9.79 MHz ML 7DE.239 MHz 16.14 dBm nd8 down 9.73 WHz
T1 1 702.505 MHz -9.39 dBm nd8 26.00 dB T1 L 702.565 MHz -10.08 dBm nd8 26,00 d8
T2 1 712.395 MHz -9.37 dBm Q factor 72.3 T2 1 712.295 MHz -9.23 dBm Q factor 72.8
8 JL J e JL J v
Date’ 10.MAR 2025 15:47.04 Date: 10 MAR 2025 154743

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24321
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saronas. FCC RF Test Report

Report No. : FG521816B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.71 2.70 4.48 4.49 8.97 9.03 - - -

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24321

Page Number

1 AB2 of A158




SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

pectrum o pectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.93 dBm)
- 707.793 - 707.69860 MHZ]
I 1085314685 MHz yoce Bre 1096503497 MHz,
A WLEAN Y VY TS S AW o
10d 1 10d - - o -
od B 0 d v
/ \ /
-tod T -10d 7
20 d 4 20d —
0 il b ) ST A TN _— N
/ _ ke AT e
i v e G +
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 707.7937 MHz 16.35 dam ML L 707.5086 MHz 14,93 dam
T 1 706.95734 MHz 9.36 dBm Oce Bw 1.085314685 MHz TL L 706.95455 MHz 6.41 dBm Oce Bw 1.096503497 MHz
T2 1 708.04266 MHz 8.94 dam T2 1 708.05105 MHz 6.52 dam
L J wa L JU J L]
rum pectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 16.04 dBm)
- 708.045! - W1 708.17130 MHZ]
2.709290709 MHz OcEBw 2.697302697 MHZ
Th e — J P it i e
10d 5 ¢ 104d = ¥
{ \ / \
od i 0 7
/ \ \
104 it 104 - -
\ / \
204 4 20d L
. n I N
e A NS T i
=T - ~y . Vi
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.0455 MHz 15.57 dam ML FDB.1713 MHz 16.84 dam
T 1 706.14535 MHz 10.22 dBm Oce Bw 2.709250709 MHz TL L 706.15734 MHz 9.17 dBm Oce Bw 2.697302697 MHz
T2 1 708.85465 MHz 10.49 dam T2 1 70B.85465 MHZ 9.43 dam
L U J wa L JU J ..
Date’ 10.MAR 2025 15:05:47 Date: 10 MAR 2025 150630
)
v
Ref Level 30.00 GBm  Offset 14,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.00 db @ RBW 100 khz
jo ALt 30d8 8SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT b ALt 30 de SWT 37.0 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.43 dBm) ™M1[1 14.69 dBm)
- 708.14900 MHz - 707.91000 MHZ]
| Occ B 4.475524476 MHz - : Bw 4.485514486 MHZ
£ PR WPON DR U g N iy
10d i ¢ 104 : ;
/ \
od A od |
/ | / \
10 d - -10 di - -
J \ \
204 ; 20d \‘
\ S \ \
Y AP SN e » = _ Ay El e A |
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.143 MHz 15.43 dam ML 707.91 MHz 14.59 dam
T 1 705.26224 MHz 10.54 dBm Oce Bw 4,475524476 MHz TL L 705.25225 MHz 10.92 dBm Oce Bw 4.485514486 MHz
T2 1 709.73776 MHz 9.51 dam T2 1 709.73776 MHZ 9.09 dam

L I

Date: 10.MAR 2025

15:32:30

L U

Date: 10.MAR.2025 15:33.08

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24321

Page Number

1 A63 of A158



SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

i trum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
16.96 dBm) ™M1[1] 16.58 dBm)
" 709.5180 MHz N 1 703.9240 MHz,
= - . £.971028971 MHz @ X _ - B 9.030969031 MHZ
P P A2 £ O B aaaan W T2
1d 7 = 10 df = -
d / I\ d ! ‘.
0 dBm: ! 0 dam -
] i i '
10 dm - - -10 dam: i -
| \ / |
20 dBm J‘ b 20 dem L 18 —
P S RS S W N S e N
=30 48m - =30 dem
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.518 MHz 16.96 dam ML 702.324 WAz 16.58 dam
T1 1 703.0245 MHz 9.64 dBm Oce Bw 5.971028971 MHz T1 L 702.9845 MHz 10.61 dBm Oce Bw 9.030969031 MHz
T2 1 711.9958 MHz 10.32 dam T2 1 7120155 MHz 10.22 dom
8 J J e JL J v
Date’ 10.MAR 2025 15:46:45 Date: 10 MAR.2025 154728

Sporton International Inc. (ShenzZhen)

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24321
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum = Sp um 7
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHEGliNEKARS_ PAES
| 3 3 AES Line SPURIOUS _LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F /.1' 20 GBH‘.‘P S
10 dBm f \'\ 10 dBm f{‘\\
0 db l L 0 dem j( .‘
-10 dem -10 dBm
SPURIOUS_LINE_ABS \ J
-20 dem r\ 20 dBm ’(
-30 dem i -30 dem T
-40 dém a V\ -40 dgfn
— N 5
g .
=0 dem I —— —— = dBm ——
R
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -28.10 dém 714.000 MHz 716,000 MHz 100.000 kHz 71577722 MHz 17.93 dBm -12.07 d&
698.900 MHz 699,000 MHz 30.000 kHz 698.99735 MHz -20.44 dBm 716.000 MHz 716,100 MHz 30.000 kHz 715 00255 MHe 2523 dom 52348
599.000 MHz 701.000 MHz 100.000 kHz £99,24476 MHz 20.96 dBm 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -30.68 dBm -17.68 dB
Y —
I 1 i
Dater 1 09:5B:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

_] I o
ctrum S um v
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS. INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P S
10 dBm T 10 damr""““‘ """\
0da / \‘ 0 dem \
-10 dBm - } -10 :IBL |
SPURIOUS_LINE_ABS J \
20 dem l \‘ 20 dim
-30 dBm B
/_,/ v o
-40 dm /6_, ~40 dBm 3.
50 dBm r , e
— - R S0 dem —
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590,000 MHz 598,500 MHz 100,000 kHz 698,88666 MHz -28.69 dém 5.59 d8 714.000 MHz 716.000 MHz 100.000 kHz 71486813 MHZ 12.93 dBm -17.07 d&
£58.500 MHz £93.000 MHz 30.000 kHz 698,99665 MHz -28.85 dém -15.85 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00345 MHz 27 41 dBm 4 aLde
£59.000 MHz 701,000 MHz 100,000 kHz £09,32068 MHz 10.63 dBm -19.37 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 MHz 5650 chm 1580 ds
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s=aranas. FCC RF Test Report Report No. : FG521816B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

um ﬂé}' Spectrum u%"

Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGUE QHSEKARS PABS
5 5 3 ABS Line _§PURIQUS_| INE_ABS, PAES
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Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range low | RangeuUp | REBW | Frequency | powerabs | ALimit
690.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -29.24 dBm -16.24 d& 714,000 MHz 716,000 MHz 100.000 kHz 715.75724 MHz 20,42 dBm -9.58 dB
698.900 MHz 599,000 MHz 30,000 kHz 69B.98546 MHz -21.62 dBm -8.62 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00455 MHz -20,40 dBm -7.40 dB
699.000 MHz 701.000 MHz 100.000 kHz 699.24675 MHz 17.74 dBm -12.26 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.77 dBm 15.77 dB
T — o]
Il - ( Il )
Date: 10.MAR.2025 10:01:20 Date. 12 MAR 2025 09.41.45

Lowest Band Edge / Full RB Highest Band Edge / Full RB

5P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
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__Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -28.18 dém -15.18 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.05604 MHz 12.22 dBm -17.78 dB
596.900 MHz 699,000 MHz 30.000 kHz 698,98526 MHz -29.67 dBm -16.67 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00044 MHz 27.42 B 44z de
599.000 MHz 701.000 MHz 100.000 kHz 699.51648 MHz 10.23 dém 1877 de 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.18 dBm -15.18 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dBm  Offset 11.40 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

10:34:20
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Limit Fheck PABS | SPURIGIECHNEKABS _ PAES

3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime 5
. A
10 dem {‘ \\ 10 dem /‘ \
ode { \ 0 dem ) 1
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS R A
20 dBm "‘ -20 dBm A’
.30 dem l\ -30 dBm f 1
_40 dem —J/ \/“\\ 40 dan
-50 dBm — -50 dem =
- B - | IR \—.._____7‘_'_'_“#__ . _—
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.87 d&m -19.87 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.77922 MHz 18.67 dBm -11.33 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99665 MHz -24.42 dBm -11.42 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00075 MHz -21.49 dBm -5.40 dB

£99.000 MHz 701.000 MHz 100,000 kHz 699.26474 MHz 16.24 dBm -13.76 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.79 dBm -16.79 dB

—
Y
il 3 N [1 ]

Date: 10.MAR.2025 14.54:17

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHIE GHEEKABS PABS
. . ' sk Line _§PURIOU$_|LINE_ABS PABS
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Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
590,000 MHz 598,500 MHz 100,000 kHz 698,89555 MHz -28.61 dém -15.61 d& 714.000 MHz 716.000 MHz 100.000 kHz 714.86414 MHZ 11.18 dBm -18.92 d&
698.900 MHz 699,000 MHz 30.000 kHz 69898117 MHz -29.85 dBm -16.85 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00275 MHe 2756 dbm 1466 db
599.000 MHz 701.000 MHz 100.000 kHz 699.84016 MHz 9.32 dBm __-20.68 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.85 dBm -15.85 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

mE ] S um mv:
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -28.20 dém -15.20 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.76474 MHz 20.24 dBm -9.76 db
£58.500 MHz £93.000 MHz 30.000 kHz £98.99735 MHz -20.32 dém -7.32.dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00425 MHz ~20.28 dBm 728 dB
599.000 MHz 702.000 MHz 100.000 kHz 692.23526 MHz 20.57 dBm -9.43 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.26 dbm ~14.26 dB
T
I - N TN «

Date: 10.MAR.2025 14:59.04

Date: 10.MAR.2025 15.07:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -28.02 dbm -16.02 05 715.000 Mz | 716,000 MMz 100.000 KAz  ENTTEr .50 cBm -mﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,98087 MHz -30.33 dém -17.33 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00355 MHz 31.08 B a0 de
599.000 MHz 702.000 MHz 100.000 kHz 70153397 MHz 9.29 dBm -20.71 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -31.82 dBm -18.82 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -26.70 dém -13.70 d& 713.000 MHz 716.000 MHz 100.000 kHz FCRET AT 19.63 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98,98526 MHz -19.71 dém -6.71 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 02233 MHz 10.55 B 655 dB
599.000 MHz 702.000 MHz 100.000 kHz 692.23526 MHz 19.97 dém ~10.03 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.30 dbm ~13.30 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -20.21 dBm -16.21 08 715.000 Mz | 716,000 MMz 100,000 Kiz T ERTrE G -mWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,985926 MHz -30.43 dém -17.43 dB 716,000 MH= 716,100 MHz 30,000 kHz 71600075 MHz 31.02 dBm 1302 de
599.000 MHz 702.000 MHz 100.000 kHz 701.59391 MHz 8.60 dBm -21.40 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.81 dBm -18.81 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 12

/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.08 d&m -17.08 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.76474 MHz 19.15 dBm -10.85 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99945 MHz -22.23 dBm -9.23 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00025 MHz -21.00 dBm -5.00 dB
£99.000 MHz 702,000 MHz 100.000 kHz 600,22328 MHz 19.24 dém -10.76 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -29.78 dBm -16.78 dB
T
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Date: 10.MAR.2025 15.09:09
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -29,45 dBém -16.45 d& 713.000 MHz 716.000 MHz 100.000 kHz 715,16533 MHz 7.19 dim -22.81 dB
698.900 MHz 599,000 MHz 30,000 kHz 698,99885 MHz -31.27 dBm -18.27 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00534 MHz -32.02 dBm -19.02 d8
£99.000 MHz 702.000 MHz 100.000 kHz 70170480 MHz 7.53 dBm -22.47 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.69 dbm -18.69 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 30,00 dém
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -25.04 dém -12.04 de 711.000 MHz 716.000 MHz 100.000 kHz 715.66284 MHz 20.11 dim -9.99 d&
6598900 MHz 599,000 MHz 30.000 kHz 598,99396 MHz -20.78 dBm -7.78 db 716.000 MHz 716.100 MHz 30,000 kHz 716.01074 MHz -22.55 dbm -9.55 dB
£99.000 MHz 704,000 MHz 100.000 kHz 699,34715 MHz 20.37 dBm -9.63 db 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.48 dbm -12.48 dB
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£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~30,30 dém -17.30 & L 000 Wi | 716 PtD Wi 100,000 Kiz S EPETIT 568 B -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,98167 MHz -31.98 dém -18.98 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00455 MHz 3270 dBm 197048
599.000 MHz 704,000 MHz 100.000 kHz 700,48501 MHz 5.90 dBm -23.10 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.57 dBm -19.97 dB
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FCC RF Test Report

Report No. : FG521816B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ﬂé}' S| um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
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LTE Band 12 / 5SMHz
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LTE Band 12 / 10MHz
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Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0030
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0041
-10 Normal Voltage 0.0120 PASS
-20 Normal Voltage 0.0044
-30 Normal Voltage 0.0051
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Battery End Point 0.0010
Note:

1. Normal Voltage = 3.92V. ; Minimum Voltage = 3.6V. ; Maximum Voltage =4.53 V

2.  The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.94 6.61 6.75 PASS
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LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM
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26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.87 4.85 9.77 9.89 - - -
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